Modelling internal oxidation in Fe-Cr alloys



D. Vakhrameev, J. Zurek, D. Naumenko

investigation

Forschungszentrum Jülich GmbH, Institute for Energy and Climate Research IEK-2, 52425 Jülich, Germany





Oxidation test results

Fe-5Cr, 900°C, 24 hours

Fe-5Cr, 900°C, 24 hours

Fe-10Cr, 900°C, 72 hours



Comparison to Wagner model

Conclusions & perspectives



- Thermodynamic-kinetic model describing inward diffusion of oxygen and inner oxidation in Fe-Cr alloys was developed considering oxide and metal phase transformations
- The model shows satisfactory agreement with experimental results and analytical Wagner





- Good agreement between experimental and CALPHAD-modelled depths of IOZ
- Good agreement between Wagner model type III and CALPHAD-model
- Linear approximation to zero IOZ depth gives 19-21 wt. %Cr content for transition to external oxidation, while continuous oxide layer experimentally observed at about 16-17 wt. %Cr





- solution assuming transformation of austenite to ferrite in internal oxidation zone
- Approximation of model predicts higher critical Cr content for transition from internal to external oxidation than observed in experiments, thus the model needs further reviewing and improvement for high Cr contents > 10%
- The model can be further updated for use for Fe-Cr alloys with additions of alloying elements (Mo, W,...) and lead to better understanding of oxidation behavior of commercial chromia-forming stainless steels
- 2D-model describing the growth of oxide precipitates as well as their size and number can be developed based on this model. This 2D-model may shed light on the mechanisms for continuous oxide layer formation from growing internal oxide precipitates and describe the transition between internal and external oxidation with higher accuracy

Acknowledgements

The work was partially funded by the European Union, project NOUVEAU, grant N°101058784. The present publication reflects only the author's views and the European Union is not liable for any use that may be made of the information contained therein

The authors are also grateful to H. Cosler for performing oxidation tests, J. Bartsch for optical metallographic investigations, E. Wessel and D. Grüner for SEM-studies